
Carbon and Nitrogen Removal at a  

Full-Scale Municipal Drinking Water 

Treatment Plant employing Sand-ballasted 

Clarification, Ozone and Biofiltration 

 

 

by 

 

 

Lizanne Pharand 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Master of Applied Science 

in 

Civil Engineering 

 

 

 

Waterloo, Ontario, Canada, 2014 

 

 

©Lizanne Pharand 2014 

 



 

 ii 

AUTHOR'S DECLARATION 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, including any 

required final revisions, as accepted by my examiners. 

 

I understand that my thesis may be made electronically available to the public. 
[...]
THMs, and NDMA while also recognizing many additional DBPs which occur in DWTPs for which 

guideline values are not yet established (WHO, 2011). Many other jurisdictions around the world, 

including those in the European Union and Australia, have also established guidelines for acceptable 

concentrations of DBPs in finished water (e.g. NHMRC and NRMMC, 2011).  

In water treatment systems, coagulation has traditionally been used to decrease colour and remove 

particles and pathogens, although it is also employed for the removal of dissolved NOM (Edzwald, 

1993; Matilainen et al., 2010). Due to its complex nature, dissolved organic matter is often expressed in 

terms of dissolved organic carbon (DOC), which typically makes up a large component of total organic 

carbon (TOC). Coagulation can lead to particle and TOC removal by either destabilizing colloids and 

reducing their surface charge to favour aggregation during flocculation (i.e. charge neutralization) or by 

the adsorption of compounds onto the precipitate of metal coagulants (i.e. sweep flocculation) (Cheng 

et al., 1995). Enhanced coagulation strategies can be used to increase TOC removal and most often 

include pH suppression, although changing coagulant type or dose and using a coagulant aid, along 

with pH suppression can also be used (and to ensure that changes being made to coagulant dose do not 

compromise turbidity removal) (Yin et al., 2006; MOE, 2010). A modified coagulation process is sand-

ballasted clarification (SBC), which includes up-flow sand-ballasted coagulation, flocculation, and 

sedimentation in one unit process. SBC employs microsand which acts as a seed and ballast for floc 

formation (Desjardins et al., 2002; Plum et al., 1998), and results in increased floc settling velocity 

which leads to shorter hydraulic retention time (HRT) (Young & Edwards, 2003). In drinking water 

applications, SBC has been shown to produce water of equal quality to conventional coagulation-

flocculation-sedimentation processes (Desjardins et al., 2002; Plum et al., 1998). Although numerous 



 

54 

full-scale SBC units are in operation in Canada (Desjardins et al., 2002), many of their performance 

claims are based on anecdotal/proprietary evidence as little data have been published in the peer 

reviewed literature on TOC and DOC removal at full-scale. 

This study was undertaken to investigate the efficiency of NOM removal by SBC at a full-scale 

municipal DWTP. An advanced NOM characterization technique, liquid chromatography-organic 

carbon detection (LC-OCD), was used to determine the removal of specific method-defined NOM 

fractions through SBC (Huber et al., 2011). NOM fractions characterized by LC-OCD include 

biopolymers, humic substances, and low molecular weight (LMW) compounds. The removal of 

biopolymers and humic substances, as quantified by LC-OCD, have been shown to be of particular 

importance due to their role in low pressure membrane fouling (Hallé et al., 2009; Peldszus et al., 2011; 

Tian et al., 2013) and DBP formation (e.g. Wassink et al., 2011), respectively. Traditional NOM 

parameters, including TOC and DOC, and humic substance indicators including ultraviolet absorbance 

(UVA) and specific ultraviolet absorbance (SUVA), were also evaluated through this study. While 

some information on humic substance reduction by coagulation is available using traditional 

quantification methods (e.g. Edzwald, 1993), little data are available for NOM fraction removal through 

SBC as determined by LC-OCD analysis. 

4.3 Materials and Methods 

4.3.1 Holmedale Water Treatment Plant 

The study was conducted at the Holmedale Water Treatment Plant (HWTP) located in Brantford, 

Ontario, Canada. The treatment process consists of SBC (ACTIFLO
TM

, Veolia Water Solutions & 

Technology; with whom no contact was made during this research project), ozonation, biofiltration, UV 

light disinfection, chlorination, and chloramination (Figure 4.1). The plant was designed to produce up 

to 100 mega litres of water per day (MLD), with average plant production of approximately 40 MLD 

throughout this study. The flow through the SBC process varied during the study, with a maximum raw 

water flow of 53 MLD in July 2012 and a minimum flow of 33 MLD in March 2013. Polyaluminum 

chloride (PACl) and polymer (MagnaflocTM LT27A, BASF, Germany, dose: 0.1-0.2 mg/L) were 

added in the SBC process at an average PACl dose of 33 mg/L (±7 mg/L), which varied with raw water 

flow and turbidity. Ozone was applied at a mean dose of 1 mg/L for the removal of taste and odour 

compounds, followed by dual-media biofiltration (1.6 m anthracite over 0.4 m sand). UV and chlorine 

contactors for primary disinfection followed the biofilters and finally ammonia was added to produce 



 

55 

monochloramine for secondary disinfection. The source water at the HWTP is the Grand River, which 

is the largest Canadian tributary of Lake Erie (Southam et al., 1999). The Grand River watershed 

contains considerable agricultural activity, and several communities discharge treated sewage effluent 

upstream of the HWTP (Southam et al., 1999). The description of the complete process train has been 

provided only for context; SBC performance is the focus of this paper.  

 

 

 

 

 

 

4.3.2 Sample collection and analysis 

Raw water and SBC effluent samples were collected twice per month from May 2012 to July 2013 at 

the HWTP. They were collected in clean 500 mL glass bottles and transported on ice from the HWTP 

to the laboratory (Waterloo, Ontario). Samples for DOC, LC-OCD and UVA at 254 nm (UVA254) 

analyses were filtered through a pre-rinsed 0.45 μm polyethersulfone membrane (Pall Corporation, 

Mississauga, Ontario) within 24 h of collection. All samples were stored at 4˚C and analysed within one 

week of collection.  

TOC and DOC concentrations were measured using a wet oxidation method with a Model 1010 Total 

Organic Carbon Analyser (O.I. Analytical, College Station, Texas) (Standard Methods, 2012, method 

5310D). NOM fractions were measured by size exclusion chromatography using an LC-OCD together 

with ChromCALC software (DOC-LABOR, Karlsruhe, Germany) as described by Huber et al., (2011). 

The optional correction factor that removes the LMW humics from the LMW acid fraction was disabled 

in the software. 

Temperature was measured on site, and UVA254 and pH were measured in the laboratory. UVA254 

was measured using a spectrophotometer (Hewlett Packard 8453) as described in Standard Methods 

(2012) method 5910 and pH was measured using an Orion pH meter (model 420A). The specific UV 

Sand-ballasted 

clarification 
Ozone Biofilters 

Chlorine 

disinfection 
UV disinfection 

Grand River 

Distribution 

System 

Figure 4.1: Holmedale Water Treatment Plant Process Diagram 



 

56 

absorbance (SUVA) was calculated by dividing the UVA254 (m
-1

) by the DOC (mg/L) as is described in 

Standard Methods (2012) method 5910. 

4.4 Results and Discussion 

This study was undertaken to investigate the removal of NOM fractions at a full-scale drinking water 

treatment plant that employs SBC for particle and TOC removal. Determining the components in NOM 

can be challenging, however a unique NOM characterization technique, LC-OCD, was used to assess 

the ability of SBC to remove specific NOM fractions including biopolymers and humic substances, 

which can impact downstream DWTP processes. Biopolymers have been shown to contribute to 

hydraulically reversible fouling of low pressure membranes (Hallé et al., 2009; Peldszus et al., 2011; 

Tian et al., 2013), while humic substances can contribute to the formation of DBPs (e.g. Wassink et al., 

2011). DBPs are formed when NOM reacts with oxidants used for disinfection in DWTPs, and although 

the health effects of many DBPs are still unknown, elevated concentrations over a long-term are 

potentially harmful (Crittenden et al., 2012). 

Between 2008 and 2012, prior to upgrades made at the HWTP aimed at increasing plant capacity, the 

average total THM (TTHM) concentration in the distribution system was 82 μg/L, compared with the 

Ontario maximum acceptable concentration for TTHMs of 100 μg/L (City of Brantford, 2013). After 

completion of the upgrades at the HWTP, which included the addition of ozonation, biofiltration and 

UV disinfection, TTHM levels decreased by 48% based on the 5 year average (City of Brantford, 

2013). As part of a project to assess overall performance of the upgraded treatment plant, SBC was 

assessed to confirm its contribution to overall NOM removal. Turbidity removal efficiencies of SBC 

processes have previously been reported (e.g. Plum et al., 1998), but this paper focuses on the dissolved 

organic carbon and NOM fraction removal efficiency of the SBC process.   

4.4.1 TOC and DOC removal 

Raw water quality and removal of TOC and DOC concentrations through SBC were monitored at the 

HWTP over the course of 14 months (Table 4.1). In the raw water, 97% of the TOC was in the 

dissolved form (Figure 4.2). SBC achieved average TOC and DOC removals of 30 and 32%, 

respectively (Figure 4.2). A paired t-test confirmed statistically significant removal of TOC and DOC 

through SBC over the study period at the 99% confidence level (p<0.01). TOC and DOC removals 

through SBC were consistent through the year, and did not exhibit any seasonal trends (Figure 4.3). 



 

57 

Table 4.1 Grand River water quality, May 2012 to July 2013 

Water quality 

parameter 
Unit Mean 

Standard 

deviation 
n 

TOC mg C/L 6.31 0.45 22 

DOC mg C/L 6.10 0.38 22 

pH - 8.1 0.3 22 

Temperature ˚C 16 9 22 

UVA254 cm
-1

 0.165 0.017 22 

SUVA L/mg C•m 2.69 0.17 22 

Turbidity* NTU 13.23 10.44 457 

Alkalinity* 
mg/L 

CaCO3 
196 27 73 

* Data from the City of Brantford. 

 

 

 

Figure 4.2 Organic carbon concentrations through SBC at the HWTP (n=22). Error bars show 

the standard deviation *shows statistically significant removal through SBC (p<0.01). 

0

1

2

3

4

5

6

7

8

TOC DOC Biopolymers Humic

substances

Building

blocks

LMW acids

and humics

LMW

neutrals

O
rg

a
n

ic
 c

a
rb

o
n

—
m

g
/L

 

Raw water SBC effluent

* * 

* 

* 

* 
* 

* 



 

58 

 

Figure 4.3 Organic matter removal through SBC at the HWTP 

 

 At the HWTP, substantial TOC and DOC removal was achieved through SBC without intentional pH 

adjustment. The average pH of the raw water was only reduced from 8.1 to 7.6 after coagulant addition 

in the SBC process and appears to vary minimally with coagulant dose (Figure 4.4). The average pH 

after coagulation was well above the suggested optimal pH range for enhanced coagulation of between 

5.5 and 6.5 (USEPA, 1999). The average TOC removal of 30% achieved through SBC was greater than 

the required TOC removal of 25% (based on raw water TOC and alkalinity values) stipulated by the 

United States National Primary Drinking Water Regulations: Disinfectants and Disinfection Byproducts 

(USEPA, 1998). The USEPA requires TOC removal to be achieved through enhanced coagulation in 

plants using conventional treatment, including coagulation, flocculation or precipitative softening, 

sedimentation and filtration (USEPA, 1998).  

Prior to the installation of the SBC process, the HWTP used conventional coagulation (with alum and 

activated silica) at pHs between 7.0 and 7.2, and achieved 9% nonpurgeable organic carbon (NPOC) 

removal (Huck et al., 1994). NPOC is the organic carbon fraction that remains in a water sample after 

acidification and sparging to remove inorganic carbon, and is equivalent to TOC quantified in this 

study. Urfer et al. (1999) showed that for the Grand River, NPOC is composed of approximately 90 to 

95% DOC. Since the Huck et al. (1994) study was performed, numerous changes have occurred at the 

HWTP which may have contributed to increased TOC removal, including changes in the type of 

coagulant and in activated silica use, to name a few. For this reason, a direct comparison between 

conventional coagulation and SBC at the HWTP cannot be performed. 

0

5

10

15

20

25

30

0

10

20

30

40

50

60

70

80

1-May-12 20-Jun-12 9-Aug-12 28-Sep-12 17-Nov-12 6-Jan-13 25-Feb-13 16-Apr-13 5-Jun-13 25-Jul-13

T
em

p
er

a
tu

re
—
°C

 

R
em

o
v
a
l 

th
ro

u
g
h

 S
B

C
—

%
 

DOC removal Biopolymer removal Humic substance removal Temperature



 

59 

  

Figure 4.4 Coagulant dose and pH through SBC at the HWTP 

Studies have been performed at a DWTP upstream of the HWTP which also uses the Grand River as 

source water. This plant differs from the HWTP in that the treatment processes are preceded by several 

days of raw water storage (Urfer et al., 1999). In addition, this plant uses conventional coagulation 

(with PACl and polymer) rather than SBC, at a similar pH as the HWTP (pH 7.7). DOC removal 

through conventional coagulation at this plant was reported as 29% (Croft, 2014), which was similar to 

the removal through the HWTP SBC (32%). Earlier studies at a DWTP upstream of the HWTP by 

Urfer et al. (1999) reported approximately 10% NPOC removal through conventional coagulation 

(using alum and polymer) at pH values between 6.91 and 7.20, and 28% NPOC removal through 

enhanced coagulation (using alum, polymer, and pH suppression)  at pH values between 6.0 and 6.3.  

In studies of other DWTPs that use SBC processes, Rodriguez et al. (2007) reported TOC removal of 

31% through a full-scale SBC process at pH 6.51, treating river water with pre-chlorination employed. 

Croft (2014) also reported 32% DOC removal through sand-ballasted assisted flocculation using 

acidified alum, polymer, and silicate (average pH 7.3) at a full-scale municipal DWTP treating water 

from Lake Huron, Ontario, Canada. 

4.4.2 NOM fraction removal 

The various operationally-defined NOM fractions quantified by LC-OCD include biopolymers 

(compounds with molecular weight greater than 10 kDa), humic substances, building blocks 

(breakdown products of humic substances), LMW acids and humics, and LMW neutrals (including 

LMW alcohols, aldehydes, ketones, sugars and amino acids), as described by Huber et al. (2011). 

Results show that humic substances made up the largest part (56%) of DOC in raw Grand River water 

(Figure 4.2). Biopolymers, building blocks, LMW acids and humics, and LMW neutrals accounted for 

7.0

7.2

7.4

7.6

7.8

8.0

15

20

25

30

35

40

45

M
a
y
-1

2

J
u

n
-1

2

J
u

l-
1
2

A
u

g
-1

2

S
ep

-1
2

O
ct

-1
2

N
o
v
-1

2

D
ec

-1
2

J
a
n

-1
3

F
eb

-1
3

M
a
r-

1
3

A
p

r-
1
3

M
a
y
-1

3

J
u

n
-1

3

J
u

l-
1
3

S
B

C
 e

ff
lu

en
t 

p
H

 

C
o
a
g
u

la
n

t 
d

o
se

—
m

g
/L

 

Coagulant dosage (mg/L) SBC effluent pH



 

60 

8%, 13%, 2%, and 10% of the raw water DOC, respectively. The results for humic substances are in 

line with others who have found that humic substances typically represent 40 to 60% of the total DOC 

in natural waters (Thurman, 1985).  

The SBC process contributed to statistically significant biopolymer and humic substance removals of 

53% and 41%, respectively (p<0.01) (Figure 4.2). Humic substances were the NOM fraction that was 

removed by the largest amount through SBC, with average raw water humic substance concentrations 

of 3.41 mg/L that were reduced to 2.01 mg/L in the SBC effluent. The SBC process also achieved 

statistically significant removal of the other NOM fractions, including 12% building blocks, 16% LMW 

acids and humics, and 16% LMW neutrals. The removal of DOC and most NOM fractions through 

SBC did not exhibit any seasonal variations (Figure 4.3), with the exception of building blocks and 

LMW neutrals (data not presented). The removal of DOC, biopolymers, and humic substances were not 

correlated to coagulant dose (Figure 4.5), or SBC pH (data not presented for reasons of space).   

 

Figure 4.5 Organic carbon removal vs. coagulant dose (n=13) 
[...]
of other coagulation processes. LC-OCD provided valuable information relating to the removal of 

specific NOM fractions through SBC, and in particular provided data on biopolymer and humic 

substance removal which can impact other DWTP processes and finished water quality. In this 

investigation, SBC removed significant concentrations of higher molecular weight NOM fractions, 

including 53% of the biopolymers (proteins, polysaccharides, etc.), and 41% of the humic substances. 

Although the HWTP does not use membranes as part of their current operations, the ability of SBC to 

remove a high level of biopolymers will be valuable for future infrastructure planning and will also be 

of interest to other plants that use membranes. Humics substance removal as measure by LC-OCD was 

similar to the UVA254 reduction of 44%. Results also show that the character of the DOC and humic 

substances remains unchanged through SBC, and that a similar relationship exists in both raw and SBC 

effluent water between the concentrations of DOC, humic substances and UVA254. The work presented 

in this study will contribute to a greater understanding of the important factors that contribute to the 

removal of specific NOM fractions by coagulation.  

4.6 Disclaimer 

The authors have had no contact or affiliation with Veolia Water Solutions & Technologies and their 

Canadian subsidiaries, nor did those companies provide any financial incentives in the form of products 

or materials. Mention of trade names or commercial products does not constitute endorsement or 

recommendation for use.  



 

65 

Chapter 5 

Seasonal Performance of Full-Scale Ozone-biofiltration for NOM 

Component Removal 

5.1 Overview 

The removal of carbon and nitrogen fractions of natural organic matter (NOM) through drinking water 

treatment processes is important to, among other things, reduce the concentration of disinfection by-

product precursors. One process known to remove such fractions is ozone-biofiltration. Due to the 

potential effects seasonal variations in water temperature and quality can have on this process, the 

efficiency of full-scale ozone-biofiltration over 14 months was investigated. Results indicated 

significant raw water fluctuations in certain NOM fractions (biopolymers) and nitrogen-containing 

compounds, such as total nitrogen, nitrate and ammonia. The performance of the ozone process was 

unaffected by temperature, while the biofilters exhibited reduced removal of dissolved organic carbon 

(DOC), NOM fractions (biopolymers and low molecular weight acids and humics), and assimilable 

organic carbon at T≤10°C. No significant removal of nitrogen-containing compounds was observed 

through ozone-biofiltration during the present study. Although the biofilters exhibited reduced 

performance at T≤10°C, the quantity and activity of the biomass in the biofilters remained constant, and 

overall the water treatment plant was able to achieve significant removals of all NOM compounds. 

5.2 Introduction 

Natural organic matter (NOM) is a complex matrix of compounds, predominantly composed of carbon, 

roughly 40 to 60% by weight, and contains a small fraction of nitrogen, 1 to 5% by weight (IHSS, 2013; 

Lee & Westerhoff, 2006). The removal of NOM in drinking water treatment is important and can be 

challenging for drinking water providers. The carbon fraction of NOM, typically approximated by 

dissolved organic carbon (DOC), has been shown to provide precursors to disinfection by-products 

(DBPs), increase disinfectant demand and contribute to microbial regrowth and corrosion in distribution 

systems (Jacangelo et al., 1997). The nitrogen fraction of NOM, which can be approximated by 

dissolved organic nitrogen (DON), reacts with disinfectants to form N-nitrosodimethylamine (NDMA) 

and more recently several other newly identified carcinogenic nitrogenous DBPs (Lee & Westerhoff, 

2006). The presence of inorganic nitrogen species in drinking water, such as nitrate and nitrite, are also 

known to cause serious health effects in infants at elevated concentrations (Kapoor & Viraraghavan, 



 

66 

1997). Other nitrogenous compounds (e.g. ammonia) will react with free chlorine to produce 

chloramines reducing chlorine disinfection efficacy. For these reasons, the removal of elevated levels of 

both the carbon and nitrogen fractions of NOM through drinking water treatment processes is of 

importance.  

The use of advanced water treatment processes, such as ozone followed by biofiltration (ozone-

biofiltration), has become widespread due to the numerous benefits these processes provide. Ozone acts 

as an oxidant and, among other effects, degrades a fraction of NOM into biodegradable organic matter 

(BOM), which is predominantly comprised of low molecular weight compounds (Volk & LeChevallier, 

2002, Volk et al., 1993). The BOM produced during ozonation can then be partially removed through 

biofiltration, where it is used by the biomass as a source of energy and carbon (Volk & LeChevallier, 

2002). Coupled ozone-biofiltration processes have been shown to reduce the formation of regulated 

DBPs (Yan et al., 2010), decrease disinfectant demand, remove taste and odour causing compounds 

(Nerenberg et al., 2000), increase the biostability of finished water, and lead to reduced regrowth within 

distribution systems (Price et al., 1993). Additionally, studies have shown that under the right 

conditions, ozone-biofiltration can remove DON, nitrogenous DBP precursors (Chu et al., 2012), and 

ammonia (Wert et al., 2008). 

Although numerous studies have evaluated the efficiency of ozone-biofiltration, few have 

investigated the effects of seasonal changes on the efficiency of this process at full-scale. Such an 

investigation is of great importance, as temperature has been shown to impact biofilter performance 

(Huck & Soza ́ski, 2008), and in the present study seasonal temperature fluctuations in the raw water 

varied between a low of 3°C and a high of 28°C. In addition, a limited number of studies have utilized 

advanced NOM characterization techniques, such as liquid chromatography-organic carbon detection 

(LC-OCD), to measure NOM removal through full-scale ozone-biofiltration processes. Such 

determination is important as previous studies have identified that certain operationally defined NOM 

fractions, such as biopolymers and humic substances quantified by LC-OCD, can contribute to fouling 

of low pressure membranes (Hallé et al., 2009) and can act as precursors to DBPs (Wassink et al., 

2011). As such, the objectives of the present study were to investigate the effects of seasonal variations 

on full-scale performance of ozone-biofiltration. Ozone-biofiltration performance for the removal of 

different NOM fractions was quantified over a 14 month period using a range of analyses, including 

LC-OCD, assimilable organic carbon (AOC), and investigation into specific nitrogen compounds 

including total nitrogen, nitrate and ammonia. Seasonal variations in the viable biomass quantity and 



 

67 

activity within the biofilters were also determined using adenosine triphosphate (ATP) and fluorescein 

diacetate (FDA) hydrolysis methods. 

5.3 Materials and Methods  

5.3.1 Holmedale Water Treatment Plant (HWTP) 

The source water at the HWTP is the Grand River, and due to considerable agricultural activity in the 

watershed substantial fluctuations in raw water quality are experienced throughout the year (Southam et 

al., 1999). The treatment process at the HWTP consists of sand ballasted clarification (SBC) 

(ACTIFLO
TM

), ozone for taste and odour removal, biofiltration, ultraviolet (UV) light for primary 

disinfection, chlorine for primary disinfection, and chloramination for secondary disinfection (Figure 

5.1). The plant was designed to produce up to 100 mega litres of water per day (MLD), with average 

plant production during the present study of 40 MLD. A mean dose of 33 mg/L of polyaluminum 

chloride was applied prior to the SBC process along with a polymer (Magnafloc
TM 

LT27A, BASF, 

Mississauga, Canada). The mean applied ozone dose was 1 mg/L and the process was operated to 

ensure that no ozone residual reached the biofilter influent. Following ozonation, there are eight dual 

media, anthracite over sand, biofilters which were operated with an average empty bed contact time 

(EBCT) of 38 minutes (at 40 MLD). The biofilters each contained 1.6 m of anthracite (effective size 

[ES] 1.0-1.2 mm, specific gravity [SG] 1.4) over 0.4 m of sand (ES 0.35-0.45 mm, SG 2.65). 

Backwashing of the biofilters was done with non-chlorinated water, and included air scour, low wash 

(400 L/s) and high wash (800 L/s).  Finally, UV and chlorine were used for primary disinfection 

followed by chloramination for secondary disinfection. During the present study, the applied UV dose 

was 20 mJ/cm
2
, and the average free chlorine residual in samples taken at the end of the contact 

chambers was 2.76 mg/L. 

 

 

 

 

 

 

Sand-ballasted 
clarification 

Ozone Biofilters 

Chlorine disinfection UV disinfection 

Grand River 

Distribution System 

Figure 5.1: Holmedale Water Treatment Plant Process Diagram 



 

68 

5.3.2 Sample collection 

From May 2012 to July 2013, water samples were collected twice per month (n = 31) at the HWTP in 

clean glass bottles from the following locations: raw water, SBC effluent, ozone effluent, biofilter 

effluent, and chlorine effluent prior to chloramination. In addition, anthracite media samples (n = 29) 

from an operational biofilter were collected in 50 mL sterile polypropylene centrifuge tubes from the 

top 5-10 cm of the biofilter using an extension pole. The surface of the biofilter was first scraped away 

to allow sampling below the top layer. Water and media samples were transported on ice to the 

laboratory (Waterloo, Ontario).  

5.3.3 Water quality analysis 

All laboratory analyses were performed at the University of Waterloo. Samples for DOC, LC-OCD and 

ultraviolet absorbance at a wavelength of 254 nm (UVA254) were filtered through pre-rinsed 0.45 μm 

polyethersulfone membranes (Pall Corporation, Mississauga, Ontario) within 24 hours of sample 

collection and stored at 4˚C until analysis. DOC was quantified by wet oxidation using a Model 1010 

Total Organic Carbon Analyser (O.I. Analytical, College Station, Texas) and samples were preserved 

with phosphoric acid to a pH ≤2 on the day of sample collection (Standard Method 5310D [2012]). LC-

OCD (DOC-LABOR, Karlsruhe, Germany) was used to quantify operationally defined NOM fractions 

and consists of size exclusion chromatography (Huber et al., 2011). The NOM fractions quantified 

include: biopolymers (compounds with molecular weight greater than 10 kDa, such as polysaccharides 

and proteins), humic substances, building blocks (breakdown products of humic substances), low 

molecular weight (LMW) acids and humics, and LMW neutrals (including low molecular weight 

alcohols, aldehydes, ketones, sugars and amino acids), as defined and described by Huber et al. (2011). 

ChromCALC software was used to determine the concentration of the specific NOM fractions present 

in each sample (Huber et al., 2011). The automated correction that excludes the LMW-humics which 

co-elute with the LMW-acids was not used, and therefore this fraction included both LMW-acids and 

humics. The method detection limits for the LC-OCD quantified biopolymers, humic substances, 

building blocks, and LMW neutrals were 9 μg/L, 9 μg/L, 26 μg/L, and 44 μg/L, respectively. The 

minimum reporting levels for the biopolymers, humic substances, building blocks, and LMW neutrals 

were 26 μg/L, 26 μg/L, 77 μg/L, and 131 μg/L, respectively. AOC was quantified according to Standard 

Method 9217B (2012) in SBC effluent, ozone effluent and biofilter effluent samples and AOC analysis 

was started within 24 hours of sample collection. Briefly, this method measures the regrowth of 

Pseudomonas fluorescens strain P-17 (ATCC 49642) and Spirillum sp. strain NOX (ATCC 49643) in a 



 

69 

sample using a spread plate technique onto R2A agar (BD, Sparks, Maryland), and the amount of 

regrowth is then converted to an acetate equivalent carbon concentration.   

Total nitrogen was quantified using HACH method 10071 (persulfate digestion) and had a detection 

limit of 0.05 mg N/L. This method measures both organic and inorganic forms of nitrogen. Nitrate was 

measured using HACH method 8171 (cadmium reduction), and had a detection limit of 0.1 mg NO3—

N/L. Ammonia was determined using HACH method 10023 (salicylate) and had a detection limit of 

0.02 mg NH3-N/L. All nitrogen containing compounds were analysed on a HACH DR 2500 

spectrophotometer (HACH, Colorado, United States). Temperature was measured on site at the time of 

sample collection. UVA254 measurements were done using a Hewlett Packard 8453 spectrophotometer 

according to Standard Methods (2012) method 5910. 

5.3.4 Biomass quantity and activity 

ATP was used to determine the quantity of biomass, and was measured using the LuminUltra Deposit 

& Surface Analysis kit
 
(LuminUltra, Fredericton, Canada). ATP concentrations are presented in ng 

ATP/cm
3
 media, and were determined using a bulk density of 0.67 g dry weight/cm

3
 for anthracite. 

Biomass activity was monitored by FDA hydrolysis using a similar method as described by 

Seredy ́ska-Sobecka et al. (2006). Briefly, 1 mg wet weight of biofilter media was mixed with 50 mL 

of 60 mM sodium phosphate buffer (pH 7.6) and 0.5 mL of 4.9 mM FDA substrate (20 mg FDA 

[Calbiochem, EMD Millipore, Massachusetts, United States] in 10 mL acetone [Fisher-Scientific, 

Ottawa, Canada]). The sample was incubated for 3 hours at 37°C without mixing. After incubation, 2 

mL was removed and centrifuged for two minutes in a sterile microcentrifuge tube, and the absorbance 

was measured at a wavelength of 490 nm using a Hewlett Packard 8453 spectrophotometer. A blank 

made of 50 mL sodium phosphate buffer and 0.5 mL acetone without biofilter media was used. To 

develop a standard curve, a 0.6 mM fluorescein stock solution (11.3 mg Na2-fluorescein [Sigma-

Aldrich, Oakville, Canada] in 50 mL of 60 mM sodium phosphate buffer [pH 7.6]) was used to prepare 

standards of the following concentrations: 0, 30, 100, 300 and 500 µg fluorescein per 50 mL. 

5.3.5 Statistical analysis 

For the purpose of statistical analyses, data below the detection level were assigned a value of 50% of 

the detection limit (USEPA, 2000). The effect of seasonal variations in raw water quality on process 

performance were investigated by comparing periods when the raw water temperature was greater than 

10°C (T>10°C) and when it was less than or equal to 10°C (T≤10°C). The cut-off of 10°C was also 



 

70 

used in a previous study to assess pathogen concentration in the Grand River, and was selected since it 

was close to the average temperature in the Grand River (11°C) (Van Dyke et al., 2010). Student’s t-

tests (two tailed) were used to determine statistical differences between temperature ranges. Paired t-

tests (two tailed) were used to determine if the difference in removal through a specific treatment 

process at the HWTP was statistically significant. For both the student t-test and the paired t-test, α = 

0.05 was used to determine statistical significance. 

5.4 Results and Discussion 

5.4.1 NOM fraction concentration and removal 

During the 14 month investigation, results showed that the biopolymer concentration varied 

significantly in the raw river water with seasonal temperature changes, from 0.55 mg/L at T>10°C to 

0.38 mg/L at T≤10°C (Figure 5.2B). The concentration of DOC and all other NOM fractions in the raw 

water did not change significantly with temperature (Figure 5.2). The average raw water DOC 

concentration was 5.97 mg/L (n=30), humic substance concentration was 3.40 mg/L, building blocks 